



Certificate

The **KK-PTFE corrugated Gasket 2006-UEV-WR** with Virgin. PTFE-Envelope and corrugated metallic ring of material 1.4571

of **Kudernak GmbH,**
Paul-Ehrlich-Str. 17, D-63322 Rödermark/Ober-Roden

was tested according to VDI Guide Line 2440 (Edition November 2000). After 48 hours of ageing at 200°C in air the leakage rate

$9,1 \cdot 10^{-7}$ mbar l / (s·m)

meets the requirement

$1,0 \cdot 10^{-4}$ mbar l / (s·m) (leakage rate criterion in VDI 2440).

The gasket can be considered to be of **high proof performance according to TA Luft.**

This Certificate is valid only in connection with our
Test Report **901 1268 005 Hh/Lor/Gue** dated **October 17. 2006**
and the testing and boundary conditions given in this report.



Stuttgart, October 17. 2006

Dipl.-Ing. R. Hahn
Head of Department
Sealing Technology